

## CLASSIFICATION OF REACTION TO FIRE IN ACCORDANCE WITH EN 13501-1: 2007

Nr. des Klassifizierungsberichtes: K-3426/310/09-MPA BS

**Auftraggeber:** TEPE BETOPAN YAPI MALZEMELERI A.S:  
Beytepe Köyü Yolu No:3  
06800 Bilkent Ankara  
Turkey

**Classified product:** Cement-bound uncoated wood particle board  
named as "Betopan"

**Base of classification:** DIN EN 13501-1: 2007

**Prepared by::** MPA Braunschweig  
Germany

**Notified Body No.:** 0761-CPD

**Date of issue:** 31.08.2009

**Limitations:** This document does not represent type approval or  
certification of the product.

This classification report consists of seven pages. and may only be used or reproduced in its entirety

Dieser Klassifizierungsbericht darf nur vollständig und unverändert weiterverbreitet werden. Auszüge oder Kürzungen bedürfen der schriftlichen Genehmigung der MPA Braunschweig. Von der MPA nicht veranlasste Übersetzungen dieses Dokuments müssen den Hinweis „Von der Materialprüfanstalt für das Bauwesen, Braunschweig, nicht geprüfte Übersetzung der deutschen Originalfassung“ enthalten. Das Deckblatt und die Unterschriftenseite dieses Dokuments sind mit dem Stempel der MPA Braunschweig versehen. Dokumente ohne Unterschrift und Stempel haben keine Gültigkeit. Das Probenmaterial ist verbraucht.

## 1 General Information

This classification report defines the classification assigned to the product “Betopan” of the company “TEPE BETOPAN YAPI MALZEMELERI A.S.” in accordance with the procedures given in DIN EN 13501-1 : 2007.

## 2 Details of classified product

### 2.1 End-use application

For load-bearing use in dry rooms

### 2.2 Description of the product

Product name : Betopan

Product description	Thickness [mm]
Cement-bound uncoated wood particle board	6 mm – 18 mm

The product is fully described in the test reports in support of this classification listed in clause 3.1.

## 3 Test reports and test results in support of this classification

### 3.1 Test reports

Name of laboratory	Name of sponsor / manufacturer	Test report number	Test method
MPA Braunschweig	TEPE BETOPAN YAPI MALZEMELERI A.S:	3426/310/09-a	DIN EN 13823
MPA Braunschweig	TEPE BETOPAN YAPI MALZEMELERI A.S:	3426/310/09-b	DIN EN ISO 11925-2
MPA Braunschweig	TEPE BETOPAN YAPI MALZEMELERI A.S:	3324/1306-A	DIN EN 13823
MPA Braunschweig	TEPE BETOPAN YAPI MALZEMELERI A.S:	3324/1306-B	DIN EN ISO 11925-2

### 3.2 Test results

#### 3.2.1 Test results for the product "Betopan" (Nominal thickness: 6 mm)

Test method	Parameter	Number of tests	Test results	
			Continuous Parameters (mean value)	Compliance parameter
<b>EN 13823</b>	FIGRA <sub>0,2 MJ</sub>	3	14	-
	FIGRA <sub>0,4 MJ</sub>	3	14	-
	THR <sub>600s</sub> (MJ)	3	2.0	-
	LFS < Edge	3	--	yes
	SMOGRA (m <sup>2</sup> /s <sup>2</sup> )	3	0	-
	TSP <sub>600s</sub> (m <sup>2</sup> )	3	22	-
	Flaming droplets / particles	3	-	no
<b>EN ISO 11925-2</b>				
Surface flame attack 30 s	F <sub>s</sub> ≤ 150 mm	6	-	yes
Burning droplets/particles	Ignition of filter paper	6	-	no
Edge flame attack 30 s	F <sub>s</sub> ≤ 150 mm	6	-	yes
Burning droplets/particles	Ignition of filter paper	6	-	no

### 3.2.2 Test results for the product “Betopan (nominal thickness: 10 mm)”

Test method	Parameter	Number of tests	Test results	
			Continuous Parameters (mean value)	Compliance parameter
<b>EN 13823</b>	FIGRA <sub>0,2 MJ</sub>	3	11	-
	FIGRA <sub>0,4 MJ</sub>	3	9	-
	THR <sub>600s</sub> (MJ)	3	1.3	-
	LFS < Edge	3	--	yes
	SMOGRA (m <sup>2</sup> /s <sup>2</sup> )	3	0	-
	TSP <sub>600s</sub> (m <sup>2</sup> )	3	22	-
	Flaming droplets / particles	3	-	no
<b>EN ISO 11925-2</b>				
Surface flame attack 30 s	F <sub>s</sub> ≤ 150 mm	6	-	yes
Burning droplets/particles	Ignition of filter paper	6	-	no
Edge flame attack 30 s	F <sub>s</sub> ≤ 150 mm	6	-	yes
Burning droplets/particles	Ignition of filter paper	6	-	no

### 3.2.3 Test results for the product “Betopan (nominal thickness: 18 mm)”

Test method	Parameter	Number of tests	Test results	
			Continuous Parameters (mean value)	Compliance parameter
<b>EN 13823</b>	FIGRA <sub>0,2 MJ</sub>	3	0	-
	FIGRA <sub>0,4 MJ</sub>	3	0	-
	THR <sub>600s</sub> (MJ)	3	0.7	-
	LFS < Edge	3	--	yes
	SMOGRA (m <sup>2</sup> /s <sup>2</sup> )	3	0	-
	TSP <sub>600s</sub> (m <sup>2</sup> )	3	20	-
	Flaming droplets / particles	3	-	no
<b>EN ISO 11925-2</b>				
Surface flame attack 30 s	F <sub>s</sub> ≤ 150 mm	6	-	yes
Burning droplets/particles	Ignition of filter paper	6	-	no
Edge flame attack 30 s	F <sub>s</sub> ≤ 150 mm	6	-	yes
Burning droplets/particles	Ignition of filter paper	6	-	no

## 4 Classification and direct field of application

### 4.1 Reference of classification

This classification has been carried out in accordance with clause 11 of DIN EN 13501-1 : 2007.

### 4.2 Classification

The products in relation to its fire behaviour are classified:

Betopan (Thickness: 6 mm – 18 mm)	<b>B</b>
-----------------------------------	----------

The additional classification in relation to smoke production is:

Betopan (Thickness: 6 mm – 18 mm)	<b>s1</b>
-----------------------------------	-----------

The additional classification in relation with burning droplets/particles is:

Betopan (Thickness: 6 mm – 18 mm)	<b>d0</b>
-----------------------------------	-----------

The format of the reaction to fire classification for construction products excluding floorings:

Fire behaviour	Smoke production	Flaming droplets
<b>B</b>	- <b>s1</b>	, <b>d0</b>

The classification in accordance with DIN EN 13501-1:2007 for the product "Betopan" is:

**Reaction to fire classification: B-s1,d0**

### 4.3 End-use application and product parameters

The classification in clause 4.2 only applies to the products described in clause 2 and is only valid for the following product parameters and applications:

End-use application: For use in dry rooms.

Parameter	Validity range
Density	1250 kg/m <sup>3</sup> - 1400 kg/m <sup>3</sup>
Thickness	6 – 18 mm
Substrate	Minerally substrates of fire performance classes A1 and A2,s1-d0

## 5 Limitations

- 5.1 Used with other substrates or with additional other coatings than given in clause 4.3 its performance is likely to be influenced thus negative, that the given classification in clause 4.2 is no longer valid. Fire performance with other substrates or with additional coatings is to be tested and classified separately.
- 5.2 This classification report does not represent approval or certification of the product.

ORR Dr.-Ing. B. Blume  
Vice head of testing laboratory

i.A.  
Dipl.-Phys. H. J. Herbst  
Official in charge

Braunschweig, 31.08.2009